
RICOH COMPANY, LTD.

1 November  1th, 1996 First edition

�����

 PARTS CATALOG

FOR

FAX1700L/1700LF

MV106/FAX1750MP/FAX1750MPF



PARTS CATALOG

INTRODUCTION
This chapter instructs you the numbers and names of this parts on this machine.

INDEX to PARTS CATALOG

Section1.Part Location and List

 1.EXTERIOR ............................................................................................................   2

 2.SCANNER (UPPER UNIT)....................................................................................   4

 3.SCANNER (LOWER UNIT) ...................................................................................   6

 4.UPPER SECTION .................................................................................................   8

 5.FUSING UNIT........................................................................................................  10

 6.ELECTRICAL SECTION........................................................................................  12

 7.MIDDLE SECTION ................................................................................................  14

 8.LOWR SECTION/LASER UNIT.............................................................................  16

Section2.Parts Index..................................................................................................  18

1-1



24 25

 1. EXTERIOR

1-2



  1 H529 3161 Paper Tray Extention

  2 H529 3159 Paper Tray

  3 H529 3152 Left Cover

  4 H529 3158 Front Cover

  5 H529 3154 Document Tray

  6 H529 3157 Document Guide

  7 H529 3165 Pinion Gear

  8 H528 8600 Operation Manual - US

  8 H528 8609 Operation Manual - Asia

  8 H528 8607 Operation Manual - TWN

  9 H529 3153 Paper Tray

 10 H529 3164 Paper Tray Extention

 11 H529 3156 Document Table

 12 H529 3166 Document Table Extention

 13 H529 3167 Shield Cover - Right

 14 H528 3100 Right Cover - FX7

 15 H529 3101 Upper Right Cover

 16 H529 4102 Shield Cover - Upper Right

 17 H529 3102 Guide - IC Memory Card

 18 H529 4101 Right Rear Cover

 19 H529 4209 Quick Dial Sheet

 20 H528 4015 Operation Panel Ass’y - US

 20 H528 4016 Operation Panel Ass’y - EUR

 20 H528 4017 Operation Panel Ass’y - France

 20 H528 4018 Operation Panel Ass’y - Asia

 20 H528 4019 Operation Panel Ass’y - TWN

 21 H529 1001 Document Tray Ass’y

 22 H505 5029 Power Cord - US/TWN

 22 H505 5003 Power Cord - Asia

 23 H505 5047 Telephone Cable - 6P / 6P - US/TWN

 23 H090 4025 Telephone Cable - France

101 0965 3008B Tapping Screw With Washer - M3x8

102 0964 3008B Tapping Screw - M3x8

103 0964 3006B Tapping Screw - M3x6

INDEX PARTS NO. DESCRIPTION Note INDEX PARTS NO. DESCRIPTION Note

 1. EXTERIOR

Technical Support
RTB 10
Paper tray sheet, to prevent jams

Technical Support
Item 11
MB 14: There are two parts
H529 3155 - Document Table 1
H529 3156 - Document Table 2



   8 H529 8600 Operation Manual - US

   8 H529 8607 Operation Manual - TWN

  8 H529 8609 Operation Manual - Asia

  8 H529 8700 Operation Manual - Drivef

  8 H529 8710 Operation Manual - Bitware

 14 H529 3100 Right Cover

 20 H529 4015 Operation Panel Ass’y - US

 20 H529 4016 Operation Panel Ass’y - EUR

 20 H529 4017 Operation Panel Ass’y - France

 20 H529 4018 Operation Panel Ass’y - Asia

 20 H529 4019 Operation Panel Ass’y - TWN

INDEX PARTS NO. DESCRIPTION Note INDEX PARTS NO. DESCRIPTION Note

 1. EXTERIOR (MODEL MV106/1750 ONLY)

1-3



 2. SCANNER (UPPER UNIT)

28
28

2 8

29
10 5

3

105

3
2 9

1-4



  1 H529 1121 Guide Roller

  2 H529 1154 Document Pick-up Roller

  3 H529 1123 Pin - Pick-up Roller

  4 H529 1122 Guide Plate - Document Pick-up Roller

  5 H529 1125 Cover - Scanner Base

  6 H529 5053 Scanner Sensor Board

  7 H529 5080 Harness - Scaner Sensor Board - FCU

  8 H529 1146 Holder - Scaner Plate

  9 H529 1147 Document Friction Plate

 10 H529 1148 Friction Lever

 11 H529 1145 Spring - Scanner Plate

 12 H529 1127 Ground Plate - CIS

 13 H529 5081 Ground Wire - CIS

 14 H529 5005 Harness - OPU - FCU

 15 H529 5082 Harness - CIS - FCU

 16 H529 1129 Scanner Guide Plate

 17 H529 1132 Scanner Spring Plate - Side

 18 H529 1133 Scanner Spring Plate - Middle

 19 H529 5055 Contact Image Sensor

 20 H529 1151 CIS Holder

 21 H529 5066 Document Pick-up Solenoid

 22 H529 1108 Ground Plate

 23 H529 1118 Cam - Document Pick-up Roller

 24 H529 5061 TX Motor

 25 H529 1115 Gear - Document Pick-up Roller

 26 H529 1116 Clutch Spring

 27 H529 1117 Holder - Clutch Spring

 28 H529 1126 Pan Head Screw - CIS

 29 H529 1119 Bushing - Scanner Roller

    

    

    

101 0965 3008B Tapping Screw With Washer - M3x8

102 0964 3006B Tapping Screw - M3x6

103 0965 3006B Tapping Screw With Flate Washer - M3x6

104 0433 0060B Philips Tapping Screw - M3x6

105 0720 0040G Retaining Ring - M4

INDEX PARTS NO. DESCRIPTION Note INDEX PARTS NO. DESCRIPTION Note

 2. SCANNER (UPPER UNIT)

1-5

Ricoh Technical Service
Item 6
MB 2: Vendor change

Ricoh Technical Service
MB FLX7-3
A sheet has been added to help the document exit sensor reset quickly

Ricoh Technical Service
Item 9
MB 1: Parts catalog correction
MB 7: Modified to facilitate assembly

Ricoh Technical Service
Item 10
MB 7: Modified to facilitate assembly

Technical Support
Items 19 and 20
MB 9: Combined into one unit

Technical Support
MB 9
CIS unit issued (combination of items 19 and 20)



 3. SCANNER (LOWER UNIT)

1-6



  1 H529 1143 Document Feed Roller

  2 H529 1101 Document Separation Pad

  3 H529 1134 Spring - Document Separation Pad

  4 H529 1135 Sheet - Document Guide

  5 H529 1103 Actuator - Document Sensor

  6 H529 1136 Document Guide

  7 H529 1104 Actuator - Scanner Sensor

  8 H529 1144 Ground Plate

  9 H529 1140 Ground Plate 2

 10 H529 1142 Grounding Brush

 11 H529 1152 Plate - Grounding Brush

 12 H529 1139 Document Exit Guide

 13 H529 1137 Holder - Exit Feed Roller

 14 H529 1138 Exit Feed Roller

 15 H529 1107 Ground Plate - Exit Guide

 16 H529 1120 Bushing - Exit Roller

 17 H529 1109 Gear - 19/27T

 18 H529 1112 Gear - 18/37T

 19 H529 1111 Gear - 18/32T

 20 H529 1110 Gear - 22T

 21 H529 1131 Document Feed Frame

 22 H529 1130 Spring Plate - Feed Frame

 23 H529 1114 Gear - 19T

 24 H529 1100 Scanner Roller

 25 H529 1106 Bushing - Scanner Roller

 26 H529 1149 Ground Plate - Scanner Roller

 27 H529 1105 Actuator - Exit Sensor

 28 H529 1124 Document Exit Roller

    

    

    

    

101 0964 3006B Tapping Screw - M3x6

102 0965 3008B Tapping Screw With Washer - M3x8

103 0965 3006B Tapping Screw With Flate Washer - M3x6

INDEX PARTS NO. DESCRIPTION Note INDEX PARTS NO. DESCRIPTION Note

 3. SCANNER (LOWER UNIT)

1-7

Ricoh Technical Services
RTB FLX7 1
ADF Mylar available for users that scan originals containing silicone oil

Ricoh Technical Service
Item 6
MB 5: Modified

刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䴀䈀 ㄀㌀ഀ䈀甀猀栀椀渀最 ⴀ 䔀砀椀琀 刀漀氀氀攀爀 愀搀搀攀搀



 4. UPPER SECTION

1-8



  1 H529 3151 Fan Motor Cover

  2 H529 5062 Fan Motor

  3 H529 3150 Top Cover

  4 H529 2179 Torsion Spring

  5 H529 3160 Lock Lever

  6 H529 2107 Top Cover Actuator

  7 H529 2190 Gear - 21/38T

  8 H529 2189 Gear - 22T

  9 H529 2188 Lever - Feed Out Roller

 10 H529 2187 Torsion Spring

 11 H529 2186 Gear - 25/50T

 12 H529 2185 Gear - 25/50T

 13 H529 2184 Arm - Feed Out Roller

 14 H529 3162 Bracket - Top Cover

 15 H529 2182 Holder - Feed Out Roller

 16 H529 2183 Torsion Spring

 17 H529 2053 Transfer Unit

 18 H529 3163 Cover - Harness - PSU

 19 H529 2181 Cover - Fusing Unit

101 0965 3008B Tapping Screw With Washer - M3x8

INDEX PARTS NO. DESCRIPTION Note INDEX PARTS NO. DESCRIPTION Note

 4. UPPER SECTION

1-9



 5. FUSING UNIT

30

1-10



  1 H529 2050 Fusing Unit - 120V

  1 H529 2052 Fusing Unit - 230V

  2 H529 2199 Separation Hook

  3 H529 2200 Separator Roll - Fusing

  4 H529 2202 Actuator - Exit Sensor

  5 H529 2203 Torsion Spring

  6 H529 2174 Ground Plate - Top Cover

  7 H529 5052 PCB - R

  8 H529 2175 Ground Plate - PCB - R

  9 H529 2176 Holder - Exit Feed Roller

 10 H529 1138 Exit Feed Roller

 11 H529 5091 Harness - Exit Sensor

 12 H529 2178 Documrnt Exit Roller

 13 H529 1120 Bushing - Exit Roller

 14 H529 2177 Gear - 15T

 15 H529 2193 Gear - 30T

 16 H529 2194 Bushing - Hot Roller

 17 H529 2197 Bracket Thermistor

 18 H529 2195 Pressure Spring

 19 H529 2198 Bushing - Pressure Spring

 20 H529 2104 Fusing Pressure Roller

 21 H529 5072 Thermostat

 22 H529 5073 Thermistor

 23 H529 5090 Harness - PSU - Fusing Unit

 24 H529 2196 Terminal

 25 H529 2191 Guide - Fusing Unit

 26 H529 2201 Gear - 40T

 27 H529 2192 C-Ring

 28 H529 2103 Hot Roller

 29 H529 5067 Fusing Lamp - 120V

 29 H529 5068 Fusing Lamp - 230V

 30 H529 5070 Photo Interruptor

101 0965 3008B Tapping Screw With Washer - M3x8

102 0954 3006B Screw - M3x6

103 0433 0100B Philips Tapping Screw - M3x10

INDEX PARTS NO. DESCRIPTION Note INDEX PARTS NO. DESCRIPTION Note

 5. FUSING UNIT

1-11



 6. ELECTRICAL SECTION

1-12



  1 H529 2116 Gear - 50T

  2 H529 2117 Gear - 22/45T

  3 H529 2119 Gear - 25/72T

  4 H529 2123 Gear - 20/41T

  5 H529 2120 Gear - 29/65T

  6 H529 2122 Gear - 22/57T

  7 H529 2124 Gear - 29T

  8 H529 2121 Gear - 44/109T

  9 H529 2114 Ground Plate - Main Motor

 10 H529 5060 Main Motor

 11 H529 3103 Cover - Modular Connector

 12 H529 5071 Speaker

 14 H529 5000 PCB - PSU - 5V

 15 H529 4105 Shaft - 5V Board

 16 H529 4103 Shaft - MCB-2

 17 H529 4104 Shaft - MCB-1

 18 H528 6040 PCB - FCU

 19 H529 5050 PCB - MCB

 20 H529 5006 Harness - NCU - FCU - 15P

 20 H529 5007 Harness - NCU - FCU - EUR/Asia

 21 H529 6001 PCB - NCU - US

 21 5488 6045 PCB - NCU - EUR/Asia

 21 5488 6065 PCB - NCU - France

101 0965 3008B Tapping Screw With Washer - M3x8

102 0954 3010B Philips Screw - M3x10

103 0964 3008B Tapping Screw - M3x8

104 0964 3006B Tapping Screw - M3x6

INDEX PARTS NO. DESCRIPTION Note INDEX PARTS NO. DESCRIPTION Note

 6. ELECTRICAL SECTION

Ricoh Technical Service
Item 18
MB 6: Modified to meet Norway standards
MB 10: Modified to facilitate assembly
MB 11: Taiwan LX7 - Modified
MB 15: Flash ROM vendor change

Technical Support
MB 10, 11
MCU (LX7 main board) should be in this parts catalog at item 18. The FCU is the main board for the FX7.

Technical Support
Item 21
MB Multi 12: Europe/Asia - Vendor change

Ricoh Technical Services
Item 9
MB 17: Deleted (parts standardization)



  18 H529 6040 PCB - MCU

INDEX PARTS NO. DESCRIPTION Note INDEX PARTS NO. DESCRIPTION Note

 6. ELECTRICAL SECTION (MODEL MV106/1750 ONLY)

1-13

Ricoh Technical Services
MCU
MB 18: Component change



 7. MIDDLE SECTION

1-14



   1 H529 2113 Bracket - PSU

  2 H529 2105 Egde Cover - PSU

  3 H529 2173 Ferrite Core

  4 H529 2106 Ground Plate - PSU

  5 H529 2139 Polyester Film

  6 H529 5111 PCB - PSU - 115V

  6 H529 5112 PCB - PSU - 230V

  7 H529 2110 Ground Plate - Base Frame

  8 H529 5083 Harness - FCU - Solenoid

  9 H529 2131 Roll

 10 H529 2133 Holder - Roll

 11 H529 2108 Paper End Actuator

 12 H529 5057 Connector - Paper Pick-up Solenoid

 13 H529 2134 Paper Feed Guide

 14 H529 2135 Stopper - Separation Pad

 15 H529 2101 Paper Separation Pad

 16 H529 1134 Spring - Document Separation Pad

 17 H529 2100 Paper Feed Roller

 18 H529 2130 Holder - Paper Feed Guide

 19 H529 2125 Gear - 16T

 20 H529 2126 Shoulder Screw

 21 H529 2143 Rubber Foot

 22 H529 2155 Holder - Roll

 23 H529 2154 Plate Spring - Base Frame - 1

 24 H529 2138 Seal

 25 H529 2102 Paper Pick-up Roller

 26 H529 2112 Shaft - Document Pick-up Roller

 27 H529 2111 Bushing - Paper Pick-up Roller

 28 H529 2115 Cam - Paper Pick-up Roller

 29 H529 1117 Holder - Clutch Spring

 30 H529 2118 Gear - 40T

 31 H529 1116 Clutch Spring

 32 H529 2151 Plate Spring - Base Frame -2

 33 H529 5088 Harness - PFU - MCB

 34 H529 2127 Ground Plate - Paper Pick-up Solenoid

 35 H529 5065 Paper Pick-up Solenoid

 36 H529 2153 Guide Plate - Paper Feed

 37 H529 2129 Bushing - Paper Feed Roller

 38 H529 2132 Torsion Spring

 39 H529 5070 Photo Interruptor

 40 H529 1123 Pin - Pick-up Roller

 41 H529 2156 C-Ring

 42 H529 2128 Washer - Solenoid Screw

 43 H529 2136 Washer

    

    

    

    

    

    

    

    

    

    

    

    

    

101 0964 3008B Tapping Screw - M3x8

102 0964 3006B Tapping Screw - M3x6

103 0413 0084B Binding Self Tapping Screw - M3x8

104 0720 0040G Retaining Ring - M4

INDEX PARTS NO. DESCRIPTION Note INDEX PARTS NO. DESCRIPTION Note

 7. MIDDLE SECTION

1-15

Technical Support
MB 8
PSU Fuses added

刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䤀琀攀洀 㘀ഀ䴀䈀 ㄀㈀㨀 䤀洀瀀爀漀瘀攀搀

Technical Support
MB 16
Paper Guide added



 8. LOWR SECTION/LASER UNIT

1-16



  1 H529 2140 Cover - High Voltage Supply

  2 H529 5086 Harness - High Voltage Supply - 1

  3 H529 5087 Harness - High Voltage Supply - 2

  4 H529 2141 Terminal

  5 H529 2157 Holder - Toner End Sensor

  6 H529 5051 Toner End Sensor

  7 H529 5089 Harness - Toner End Sensor

  8 H529 5085 Harness - Paper End Sensor

  9 H529 5069 Photo Interrupter 1

 10 H529 2145 Terminal - Base Frame - 1

 11 H529 5084 Harness - High Voltage Supply - MCB

 12 H529 5056 High-Voltage Power Supply

 13 H529 2146 Terminal - Base Frame - 2

 14 H529 2147 Terminal - Base Frame - 3

 15 H529 2149 Torsion Spring

 16 H529 2148 Ground Plate - Base Frame

 17 H529 2158 Cam - Lifting Plate

 18 H529 2137 Rubber Foot

 19 H529 2159 Support

 20 H529 2166 Lifting Plate

 21 H529 2167 Lever - Lifting Plate

 22 H529 2168 Sponge

 23 H529 2150 Bracket - Laser Unit

 24 H529 2051 Laser Unit

 25 H529 2171 Polyester Film

 26 H529 2170 Cover - Laser Unit

 27 H529 2169 Regulating Plate

 28 H529 2109 Paper Side Fence

 29 H529 2172 Guide - Side Fence

 30 H529 2164 Spacer - Paper Fence

 31 H529 2163 Ground Plate - Paper Fence

 32 H529 2161 Holder - Paper Fence

 33 H529 2162 Plate - Paper Fence

 34 H529 2152 Plate Spring - Base Frame - 3

 35 H529 2160 Pressure Spring - Lifting Plate

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

101 0433 0140B Pan Head Self Tapping Screw - M3x14

102 0964 3012B Tapping Screw With Flat Wahser - M3x12

103 0964 3005B Tapping Screw With Flat Wahser - M3x5

104 0413 0084B Binding Self Tapping Screw - M3x8

105 0964 3006B Tapping Screw - M3x6

INDEX PARTS NO. DESCRIPTION Note INDEX PARTS NO. DESCRIPTION Note

 8. LOWR SECTION/LASER UNIT

1-17



PARTS INDEX



H528 3100 Right Cover - FX7   3- 14

H528 4015 Operation Panel Ass’y - US   3- 20

H528 4016 Operation Panel Ass’y - EUR   3- 20

H528 4017 Operation Panel Ass’y - France   3- 20

H528 4018 Operation Panel Ass’y - Asia   3- 20

H528 4019 Operation Panel Ass’y - TWN   3- 20

H528 6040 PCB - FCU  13- 18

H528 8600 Operation Manual - US   3-  8

H528 8607 Operation Manual - TWN   3-  8

H528 8609 Operation Manual - Asia   3-  8

H090 4025 Telephone Cable - France   3- 23

H505 5003 Power Cord - Asia   3- 22

H505 5029 Power Cord - US/TWN   3- 22

H505 5047 Telephone Cable - 6P / 6P - US/TWN   3- 23

H528 3100 Right Cover - FX7   3- 14

H528 4015 Operation Panel Ass’y - US   3- 20

H528 4016 Operation Panel Ass’y - EUR   3- 20

H528 4017 Operation Panel Ass’y - France   3- 20

H528 4018 Operation Panel Ass’y - Asia   3- 20

H528 4019 Operation Panel Ass’y - TWN   3- 20

H528 6040 PCB - FCU  13- 18

H528 8600 Operation Manual - US   3-  8

H528 8607 Operation Manual - TWN   3-  8

H528 8609 Operation Manual - Asia   3-  8

H529 1001 Document Tray Ass’y   3- 21

H529 1100 Scanner Roller   7- 24

H529 1101 Document Separation Pad   7-  2

H529 1103 Actuator - Document Sensor   7-  5

H529 1104 Actuator - Scanner Sensor   7-  7

H529 1105 Actuator - Exit Sensor   7- 27

H529 1106 Bushing - Scanner Roller   7- 25

H529 1107 Ground Plate - Exit Guide   7- 15

H529 1108 Ground Plate   5- 22

H529 1109 Gear - 19/27T   7- 17

H529 1110 Gear - 22T   7- 20

H529 1111 Gear - 18/32T   7- 19

H529 1112 Gear - 18/37T   7- 18

H529 1114 Gear - 19T   7- 23

H529 1115 Gear - Document Pick-up Roller   5- 25

H529 1116 Clutch Spring   5- 26

H529 1116 Clutch Spring  15- 31

H529 1117 Holder - Clutch Spring   5- 27

H529 1117 Holder - Clutch Spring  15- 29

PART  N O. DESCRIPTION INDEX PART  N O. DESCRIPTION INDEX

2- 1



H529 1118 Cam - Document Pick-up Roller   5- 23

H529 1119 Bushing - Scanner Roller   5- 29

H529 1120 Bushing - Exit Roller   7- 16

H529 1120 Bushing - Exit Roller  11- 13

H529 1121 Guide Roller   5-  1

H529 1122 Guide Plate - Document Pick-up Roller   5-  4

H529 1123 Pin - Pick-up Roller   5-  3

H529 1123 Pin - Pick-up Roller  15- 40

H529 1124 Document Exit Roller   7- 28

H529 1125 Cover - Scanner Base   5-  5

H529 1126 Pan Head Screw - CIS   5- 28

H529 1127 Ground Plate - CIS   5- 12

H529 1129 Scanner Guide Plate   5- 16

H529 1130 Spring Plate - Feed Frame   7- 22

H529 1131 Document Feed Frame   7- 21

H529 1132 Scanner Spring Plate - Side   5- 17

H529 1133 Scanner Spring Plate - Middle   5- 18

H529 1134 Spring - Document Separation Pad   7-  3

H529 1134 Spring - Document Separation Pad  15- 16

H529 1135 Sheet - Document Guide   7-  4

H529 1136 Document Guide   7-  6

H529 1137 Holder - Exit Feed Roller   7- 13

H529 1138 Exit Feed Roller   7- 14

H529 1138 Exit Feed Roller  11- 10

H529 1139 Document Exit Guide   7- 12

H529 1140 Ground Plate 2   7-  9

H529 1142 Grounding Brush   7- 10

H529 1143 Document Feed Roller   7-  1

H529 1144 Ground Plate   7-  8

H529 1145 Spring - Scanner Plate   5- 11

H529 1146 Holder - Scaner Plate   5-  8

H529 1147 Document Friction Plate   5-  9

H529 1148 Friction Lever   5- 10

H529 1149 Ground Plate - Scanner Roller   7- 26

H529 1151 CIS Holder   5- 20

H529 1152 Plate - Grounding Brush   7- 11

H529 1154 Document Pick-up Roller   5-  2

H529 2050 Fusing Unit - 120V  11-  1

H529 2051 Laser Unit  17- 24

H529 2052 Fusing Unit - 230V  11-  1

H529 2053 Transfer Unit   9- 17

H529 2100 Paper Feed Roller  15- 17

H529 2101 Paper Separation Pad  15- 15

H529 2102 Paper Pick-up Roller  15- 25

H529 2103 Hot Roller  11- 28

H529 2104 Fusing Pressure Roller  11- 20

H529 2105 Egde Cover - PSU  15-  2

H529 2106 Ground Plate - PSU  15-  4

H529 2107 Top Cover Actuator   9-  6

H529 2108 Paper End Actuator  15- 11

H529 2109 Paper Side Fence  17- 28

H529 2110 Ground Plate - Base Frame  15-  7

H529 2111 Bushing - Paper Pick-up Roller  15- 27

H529 2112 Shaft - Document Pick-up Roller  15- 26

H529 2113 Bracket - PSU  15-  1

H529 2114 Ground Plate - Main Motor  13-  9

H529 2115 Cam - Paper Pick-up Roller  15- 28

H529 2116 Gear - 50T  13-  1

H529 2117 Gear - 22/45T  13-  2

H529 2118 Gear - 40T  15- 30

H529 2119 Gear - 25/72T  13-  3

H529 2120 Gear - 29/65T  13-  5

H529 2121 Gear - 44/109T  13-  8

H529 2122 Gear - 22/57T  13-  6

H529 2123 Gear - 20/41T  13-  4

H529 2124 Gear - 29T  13-  7

PART  N O. DESCRIPTION INDEX PART  N O. DESCRIPTION INDEX

2- 2



H529 2125 Gear - 16T  15- 19

H529 2126 Shoulder Screw  15- 20

H529 2127 Ground Plate - Paper Pick-up Solenoid  15- 34

H529 2128 Washer - Solenoid Screw  15- 42

H529 2129 Bushing - Paper Feed Roller  15- 37

H529 2130 Holder - Paper Feed Guide  15- 18

H529 2131 Roll  15-  9

H529 2132 Torsion Spring  15- 38

H529 2133 Holder - Roll  15- 10

H529 2134 Paper Feed Guide  15- 13

H529 2135 Stopper - Separation Pad  15- 14

H529 2136 Washer  15- 43

H529 2137 Rubber Foot  17- 18

H529 2138 Seal  15- 24

H529 2139 Polyester Film  15-  5

H529 2140 Cover - High Voltage Supply  17-  1

H529 2141 Terminal  17-  4

H529 2143 Rubber Foot  15- 21

H529 2145 Terminal - Base Frame - 1  17- 10

H529 2146 Terminal - Base Frame - 2  17- 13

H529 2147 Terminal - Base Frame - 3  17- 14

H529 2148 Ground Plate - Base Frame  17- 16

H529 2149 Torsion Spring  17- 15

H529 2150 Bracket - Laser Unit  17- 23

H529 2151 Plate Spring - Base Frame -2  15- 32

H529 2152 Plate Spring - Base Frame - 3  17- 34

H529 2153 Guide Plate - Paper Feed  15- 36

H529 2154 Plate Spring - Base Frame - 1  15- 23

H529 2155 Holder - Roll  15- 22

H529 2156 C-Ring  15- 41

H529 2157 Holder - Toner End Sensor  17-  5

H529 2158 Cam - Lifting Plate  17- 17

H529 2159 Support  17- 19

H529 2160 Pressure Spring - Lifting Plate  17- 35

H529 2161 Holder - Paper Fence  17- 32

H529 2162 Plate - Paper Fence  17- 33

H529 2163 Ground Plate - Paper Fence  17- 31

H529 2164 Spacer - Paper Fence  17- 30

H529 2166 Lifting Plate  17- 20

H529 2167 Lever - Lifting Plate  17- 21

H529 2168 Sponge  17- 22

H529 2169 Regulating Plate  17- 27

H529 2170 Cover - Laser Unit  17- 26

H529 2171 Polyester Film  17- 25

H529 2172 Guide - Side Fence  17- 29

H529 2173 Ferrite Core  15-  3

H529 2174 Ground Plate - Top Cover  11-  6

H529 2175 Ground Plate - PCB - R  11-  8

H529 2176 Holder - Exit Feed Roller  11-  9

H529 2177 Gear - 15T  11- 14

H529 2178 Documrnt Exit Roller  11- 12

H529 2179 Torsion Spring   9-  4

H529 2181 Cover - Fusing Unit   9- 19

H529 2182 Holder - Feed Out Roller   9- 15

H529 2183 Torsion Spring   9- 16

H529 2184 Arm - Feed Out Roller   9- 13

H529 2185 Gear - 25/50T   9- 12

H529 2186 Gear - 25/50T   9- 11

H529 2187 Torsion Spring   9- 10

H529 2188 Lever - Feed Out Roller   9-  9

H529 2189 Gear - 22T   9-  8

H529 2190 Gear - 21/38T   9-  7

H529 2191 Guide - Fusing Unit  11- 25

H529 2192 C-Ring  11- 27

H529 2193 Gear - 30T  11- 15

H529 2194 Bushing - Hot Roller  11- 16

PART  N O. DESCRIPTION INDEX PART  N O. DESCRIPTION INDEX

2- 3



H529 2195 Pressure Spring  11- 18

H529 2196 Terminal  11- 24

H529 2197 Bracket Thermistor  11- 17

H529 2198 Bushing - Pressure Spring  11- 19

H529 2199 Separation Hook  11-  2

H529 2200 Separator Roll - Fusing  11-  3

H529 2201 Gear - 40T  11- 26

H529 2202 Actuator - Exit Sensor  11-  4

H529 2203 Torsion Spring  11-  5

H529 3100 Right Cover   3- 14

H529 3101 Upper Right Cover   3- 15

H529 3102 Guide - IC Memory Card   3- 17

H529 3103 Cover - Modular Connector  13- 11

H529 3150 Top Cover   9-  3

H529 3151 Fan Motor Cover   9-  1

H529 3152 Left Cover   3-  3

H529 3153 Paper Tray   3-  9

H529 3154 Document Tray   3-  5

H529 3156 Document Table   3- 11

H529 3157 Document Guide   3-  6

H529 3158 Front Cover   3-  4

H529 3159 Paper Tray   3-  2

H529 3160 Lock Lever   9-  5

H529 3161 Paper Tray Extention   3-  1

H529 3162 Bracket - Top Cover   9- 14

H529 3163 Cover - Harness - PSU   9- 18

H529 3164 Paper Tray Extention   3- 10

H529 3165 Pinion Gear   3-  7

H529 3166 Document Table Extention   3- 12

H529 3167 Shield Cover - Right   3- 13

H529 4015 Operation Panel Ass’y - US   3- 20

H529 4016 Operation Panel Ass’y - EUR   3- 20

H529 4017 Operation Panel Ass’y - France   3- 20

H529 4018 Operation Panel Ass’y - Asia   3- 20

H529 4019 Operation Panel Ass’y - TWN   3- 20

H529 4101 Right Rear Cover   3- 18

H529 4102 Shield Cover - Upper Right   3- 16

H529 4103 Shaft - MCB-2  13- 16

H529 4104 Shaft - MCB-1  13- 17

H529 4105 Shaft - 5V Board  13- 15

H529 4209 Quick Dial Sheet   3- 19

H529 5000 PCB - PSU - 5V  13- 14

H529 5005 Harness - OPU - FCU   5- 14

H529 5006 Harness - NCU - FCU - 15P  13- 20

H529 5007 Harness - NCU - FCU - EUR/Asia  13- 20

H529 5050 PCB - MCB  13- 19

H529 5051 Toner End Sensor  17-  6

H529 5052 PCB - R  11-  7

H529 5053 Scanner Sensor Board   5-  6

H529 5055 Contact Image Sensor   5- 19

H529 5056 High-Voltage Power Supply  17- 12

H529 5057 Connector - Paper Pick-up Solenoid  15- 12

H529 5060 Main Motor  13- 10

H529 5061 TX Motor   5- 24

H529 5062 Fan Motor   9-  2

H529 5065 Paper Pick-up Solenoid  15- 35

H529 5066 Document Pick-up Solenoid   5- 21

H529 5067 Fusing Lamp - 120V  11- 29

H529 5068 Fusing Lamp - 230V  11- 29

H529 5069 Photo Interrupter 1  17-  9

H529 5070 Photo Interruptor  11- 30

H529 5070 Photo Interruptor  15- 39

H529 5071 Speaker  13- 12

H529 5072 Thermostat  11- 21

H529 5073 Thermistor  11- 22

H529 5080 Harness - Scaner Sensor Board - FCU   5-  7

PART  N O. DESCRIPTION INDEX PART  N O. DESCRIPTION INDEX

2- 4



H529 5081 Ground Wire - CIS   5- 13

H529 5082 Harness - CIS - FCU   5- 15

H529 5083 Harness - FCU - Solenoid  15-  8

H529 5084 Harness - High Voltage Supply - MCB  17- 11

H529 5085 Harness - Paper End Sensor  17-  8

H529 5086 Harness - High Voltage Supply - 1  17-  2

H529 5087 Harness - High Voltage Supply - 2  17-  3

H529 5088 Harness - PFU - MCB  15- 33

H529 5089 Harness - Toner End Sensor  17-  7

H529 5090 Harness - PSU - Fusing Unit  11- 23

H529 5091 Harness - Exit Sensor  11- 11

H529 5111 PCB - PSU - 115V  15-  6

H529 5112 PCB - PSU - 230V  15-  6

H529 6001 PCB - NCU - US  13- 21

H529 6040 PCB - MCU  13- 18

H529 8600 Operation Manual - US   3-  8

H529 8607 Operation Manual - TWN   3-  8

H529 8609 Operation Manual - Asia   3-  8

H529 8700 Operation Manual - Drivef   3-  8

H529 8710 Operation Manual - Bitware   3-  8

5488 6045 PCB - NCU - EUR/Asia  13- 21

5488 6065 PCB - NCU - France  13- 21

PART  N O. DESCRIPTION INDEX PART  N O. DESCRIPTION INDEX

2- 5



0413 0084B Binding Self Tapping Screw - M3x8  15-103

0413 0084B Binding Self Tapping Screw - M3x8  17-104

0433 0060B Philips Tapping Screw - M3x6   5-104

0433 0100B Philips Tapping Screw - M3x10  11-103

0433 0140B Pan Head Self Tapping Screw - M3x14  17-101

0720 0040G Retaining Ring - M4   5-105

0720 0040G Retaining Ring - M4  15-104

0954 3006B Screw - M3x6  11-102

0954 3010B Philips Screw - M3x10  13-102

0964 3005B Tapping Screw With Flat Wahser - M3x5  17-103

0964 3006B Tapping Screw - M3x6   3-103

0964 3006B Tapping Screw - M3x6   5-102

0964 3006B Tapping Screw - M3x6   7-101

0964 3006B Tapping Screw - M3x6  13-104

0964 3006B Tapping Screw - M3x6  15-102

0964 3006B Tapping Screw - M3x6  17-105

0964 3008B Tapping Screw - M3x8   3-102

0964 3008B Tapping Screw - M3x8  13-103

0964 3008B Tapping Screw - M3x8  15-101

0964 3012B Tapping Screw With Flat Wahser - M3x12  17-102

0965 3006B Tapping Screw With Flate Washer - M3x6   5-103

0965 3006B Tapping Screw With Flate Washer - M3x6   7-103

0965 3008B Tapping Screw With Washer - M3x8   3-101

0965 3008B Tapping Screw With Washer - M3x8   5-101

0965 3008B Tapping Screw With Washer - M3x8   7-102

0965 3008B Tapping Screw With Washer - M3x8   9-101

0965 3008B Tapping Screw With Washer - M3x8  11-101

0965 3008B Tapping Screw With Washer - M3x8  13-101

PART  N O. DESCRIPTION INDEX PART  N O. DESCRIPTION INDEX

2- 6


	Section1.Part Location and List
	 1.EXTERIOR  2
	 2.SCANNER (UPPER UNIT)  4
	 3.SCANNER (LOWER UNIT)  6
	 4.UPPER SECTION  8
	 5.FUSING UNIT  10
	 6.ELECTRICAL SECTION  12
	 7.MIDDLE SECTION  14
	 8.LOWR SECTION/LASER UNIT  16
	Section2.Parts Index  18

